
PARTS LIST

CONTENTS

MIP2524

P/N 525067

2020. 07.

1. MAIN BODY ..........................................................................1
2. ENGINE .................................................................................3
3. RECOIL STARTER ................................................................7
4. CARBURETOR, FUEL TANK ..............................................9
5. ACCESSORIES .....................................................................11



- 1 -

MIP2524 
1. MAIN BODY

22

11

7

5
6

4

8
9

2

10

20

23

22

22

22

3
15

18

19

14

13

17

16

21

24

12

14
13

25

26



 Ref. No. Part No. Part Name Q'ty Remarks

- 2 -

1-1 332328 MIP2524 1 
1-2 246720 Casing Cover 1 
1-3 240002 Mechanical Seal 1 
1-4 547013 Screw 4 M5x0.8x40, with O-Ring
1-5 550162 Screw 4 M5x0.8x40
1-6 013918 O-Ring 4 S5
1-7 246721 Impeller 1 
1-8 284812 Spacer 1 T0.5
1-9 284813 Spacer 1 T0.3
1-10 246722 Scroll 1 
1-11 027533 O-Ring 1 P42
1-12 246723 Casing 1 
1-13 246724 Plug Ass'y 2 Incl.14
1-14 246726 O-Ring 2 P30
1-15 012615 O-Ring 1 G140
1-16 126541 Bolt 2 M6x20
1-17 092554 Bolt 2 M6x25
1-18 240553 Suction Port 1 
1-19 283914 Check Valve 1 
1-20 125824 Bolt 3 M6x16
1-21 246727 Base Ass'y 1 Incl.22
1-22 246729 Pad 4 
1-23 246730 Handle 1 
1-24 092513 Bolt 2 M8x16
1-25 247653 Label 1 GB
1-26 247882 Label 1 ES



- 3 -

MIP2524 
2. ENGINE

9

10

8

24

23
27

44

40
25

27

26

6
4

2

3

5
7

19
18

28

18
21

17

20

24
11

12

30
29

48

41

49

22

13

14
15

16

50

37

35

34

32
39

43

33

42

36

38

46

45

47

31



 Ref. No. Part No. Part Name Q'ty Remarks

- 4 -

2-1 875516 Engine 1 EE233/13
2-2 289639 Cylinder 1 
2-3 289643 Gasket 1 
2-4 267290 Cap Screw 2 M5x20
2-5 272744 Insulator 1 New gasket required
2-6 267049 Gasket 1 
2-7 269826 Screw 2 M5x25
2-8	 275634	 Muffler	Comp	 1	
2-9 266402 Cap Screw 2 M5x55
2-10 273262 Gasket 1 
2-11 276868 Under Cover 1 
2-12 269827 Screw 1 M5x16
2-13 278022 Top Cover Comp 1 
2-14 265410 Adapter 1 
2-15 261878 Nut 1 
2-16 283978 Screw 1 4x16
2-17 273674 Crankcase 1 
2-18 280488 Bearing 2 PPL 6001
2-19 261492 Oil Seal 1 ISCD12287
2-20 261386 Oil Seal 1 ISCD12227
2-21 055185 Snap Ring 1 H28
2-22 261612 Cap Screw 3 M5x30
2-23 272204 Piston 1 
2-24 264891 Piston Ring 2 (2)required
2-25 261036 Piston Pin 1 
2-26 288520 Bearing, Needle 1 
2-27 261576 Clip,Piston 2 
2-28 274146 Crankshaft/Conn.Rod Ass'y 1 
2-29 283386 Fan Cover 1 
2-30 269831 Screw 3 M5x20
2-31 269826 Screw 1 M5x25
2-32 246522 Magneto Ass'y 1 Incl.33-39
2-33 246523 Rotor/Fan 1 
2-34 277798 Ignition Coil Ass'y 1 Incl.35-39
2-35 279577 Spark Plug Wire Ass'y 1 Incl.36,37
2-36 278755 Plug Cap 1 
2-37 278756 Connector 1 
2-38 278754 Insulator 1 
2-39 278752 Cap 1 
2-40	 261076	 Woodruff	Key	 1	 3x10
2-41 261417 Nut,Rotor 1 M8
2-42 280381 Spacer 2 
2-43 261256 Cap Screw 2 M4x25
2-44 286739 Spark Plug 1 CJ6Y
2-45 283976 Stay 1 



- 5 -

MIP2524 
2. ENGINE

9

10

8

24

23
27

44

40
25

27

26

6
4

2

3

5
7

19
18

28

18
21

17

20

24
11

12

30
29

48

41

49

22

13

14
15

16

50

37

35

34

32
39

43

33

42

36

38

46

45

47

31



 Ref. No. Part No. Part Name Q'ty Remarks

- 6 -

2-46 267543 Stop Switch Ass'y 1 
2-47 084003 Nut 1 M8x1
2-48 269481 Shaft 1 
2-49 265312 Screw 3 M6x15
2-50 284587 Label 1 



- 7 -

MIP2524 
3. RECOIL STARTER

12

13

1

2

4

5

3

10

6

8
7

9

11



 Ref. No. Part No. Part Name Q'ty Remarks

- 8 -

3-1 288684 Recoil Starter Ass'y 1 Incl.2-10
3-2 288685 Starter Ass'y 1 Incl.3-9
3-3 288967 Reel 1 
3-4 288968 Spiral Spring 1 
3-5 262922 Screw 1 
3-6 288969 Starter Rope Ass'y 1 Incl.7-9
3-7 288970 Starter Rope 1 
3-8 261725 Starter Grip 1 
3-9 283511 Rope Stopper 1 
3-10 288971 Starter Pawl Ass'y 1 
3-11 269833 Screw 1 M4x16
3-12 280489 Screw 2 M4x20
3-13 247893 Label 1 EE233



- 9 -

MIP2524 
4.	CARBURETOR,	FUEL	TANK

24
25

33
35

34

32 31

26

29 28

36

27

37

39
40

30

38

18

17

1

11
10

9

8

2

7

6

3

5

4

16

15

12

13
14

19 22

20

21

23



 Ref. No. Part No. Part Name Q'ty Remarks

- 10 -

4-1 246783 Carburetor Ass'y 1 Incl.2-16
4-2 279518 Pump Body 1 
4-3 279525 Purge Body 1 
4-4 279526 Pump Cover 1 
4-5 279527 Primer Bulb 1 
4-6 279528 Diaphragm, Meterring 1 
4-7 279529 Gasket 1 
4-8 279536 Diaphragm 1 
4-9 279535 Gasket 1 
4-10 246814 Main Jet 1 
4-11 279534 O-Ring 1 
4-12 279531 E-Ring 1 
4-13 279532 Swivel 1 
4-14 279539 Gasket 1 
4-15 279537 Screw 2 
4-16 279538 Screw 4 
4-17 261864 Gasket 1 
4-18 264691 O-Ring 1 
4-19 278091 Cleaner Ass'y 1 Incl.20-22
4-20 266433 Housing 1 
4-21 264695 Filter 1 
4-22 278760 Cleaner Cover 1 
4-23 269834 Screw 2 
4-24 272785 Throttlle Cable 1 
4-25 287666 Throttle Lever 1 
4-26 247500 Fuel Tank Ass'y 1 Incl.27-37
4-27 246757 Fuel Tank 1 
4-28 275306 Fuel Tank Cap Ass'y 1 Incl.29
4-29 274875 Gasket 1 
4-30 261696 Breather Ass'y 1 
4-31 265752 Fuel Pipe Pick-up Ass'y 1 Incl.32-37
4-32 264031 Fuel Pipe Ass'y 1 Incl.33-35
4-33 261115 Grommet 1 
4-34 261690 Fuel Pipe 1 160L
4-35 263038 Return Pipe 1 3x6x85L
4-36 277887 Filter Ass'y 1 
4-37 261117 Clip 1 
4-38 261117 Clip 1 
4-39 269828 Screw 2 M5x16
4-40 281208 Screw 1 M5x16



- 11 -

MIP2524 
5. ACCESSORIES

1 2

3

8 96
5

4
7



 Ref. No. Part No. Part Name Q'ty Remarks

- 12 -

5-1 247655 Instruction Manual 1 GB/ES/PT
5-2 284300 Strainer 1 
5-3 210418 Box Spanner 1 13x19x(+)
5-4 272283 Hose Coupling 2 
5-5 240858 Hose Coupling 2 
5-6 240859 Packing 2 
5-7 284301 Hose Band 3 
5-8 240860 Hose Coupling 1 
5-9 240861 Hose Coupling 1 


